
The Guidebook to

Membrane 
Desalination 
Technology
Reverse Osmosis, Nanofiltration and Hybrid Systems 
Process, Design and Applications





The Guidebook to

Membrane 
Desalination 
Technology
Reverse Osmosis, Nanofiltration and Hybrid Systems 
Process, Design and Applications

Mark Wilf

With chapters by Leon Awerbuch, Graeme Pearce,
Craig Bartels, Mike Mickley, and Nikolay Voutchkov

Balaban Desalination Publications



The Guidebook to Membrane Desalination Technology
Reverse Osmosis, Nanofiltration and Hybrid Systems 
Process, Design and Applications
by Mark Wilf
With chapters by Leon Awerbuch, Graeme Pearce, Craig Bartels, 
Mike Mickley, and Nikolay Voutchkov

Published by
Desalinations Publications
[...]
aluminum species. Therefore, if coagulation is applied, the pretreatment system
effluent, and subsequently RO feed water will have a lower concentration of

Ch. 8 / Feed water Supply System and Pretreatment 83



ferric ions than the potential concentration of aluminum ions at corresponding
conditions. Accordingly, in case of ferric coagulant there will be a lower poten-
tial for precipitation as a result of feed water pH changes and/or due to the in-
crease in concentration of dissolved species that occurs in the RO process. 

As mentioned already coagulation is a very rapid process requiring just a
few second to complete. However, effective coagulation requires intensive mix-
ing to bring the coagulant in contact with a large number of colloidal particles.
In RO applications this is usually achieved by incorporating static mixers posi-
tioned downstream of the coagulant injection point. Conversion of metal coag-
ulants to the hydrolyzed form consumes alkalinity in the water, therefore the
raw water pH is reduced (0.1–0.3 pH units), in proportion to coagulant dosing
and alkalinity present, according to the following equations:

FeCl3 + 3HCO3
– = Fe(OH)3 + 3Cl– +3CO2 (25)

AlCl3 + 3HCO3
– = Al(OH)3 + 3Cl– + 3CO2 (26)

Coagulation can be also conducted using long chain synthetic organic poly-
mers, which could be of nonionic, anionic or cationic types. The nonionic and
anionic polymers destabilize colloids by bridging particles together. The
cationic type polymers have a dual action of bridging and neutralization the
negative surface charges of the colloids. Cationic organic polymers can be used
as primary coagulants. However, in RO pretreatment systems polymers are usu-
ally used as additives to enhance the effectiveness of metal based coagulants by
binding flock particles together. In most cases, polymers are applied at low dos-
ing rage, below 1 ppm, directly injected to the feed water downstream of the
dosing point of the metal coagulant, at the location where hydrolyzed metal
flock has been already formed. If polymers are used at a high dosing rate, and a
carry over from the sand filters occurs, cationic polymers may react with an-
ionic scale inhibitors and form a fouling layer on the membrane surface. 

Flocculation, which follows coagulation, is a process of flock formation
during gentle mixing. Flocculation is a slower process than coagulation and
takes a number of minutes to complete. During flocculation, colloidal particles
and some fraction of the dissolved organics are attached to the flock body, and
are eventually retained on the filtration layer in granular media filters. In the
granular media filtration process, suspended solids are removed through attach-
ment to the filtration media particles and through blockage/capture by the filtra-
tion cake. The preferred process of filtration is capture of suspended solids with
significant bed penetration as opposed to surface filtration, since the latter re-

84 The Guidebook to Membrane Desalination Technology



sults in a faster increase of pressure loss and therefore shorter filter runs. In a
single medium filtration bed, after number of backwash runs, fine size filtration
media particles are aggregated at the top of the bed. This reduces penetration of
suspended solids and therefore, mainly results in surface bed filtration. A gradu-
ation of the filtration bed from coarse to fine particles can be achieved in a dual
media configuration by placing fine, high specific gravity, filtration media as the
lower filtration layer and coarse, low specific gravity, filtration media as a top
layer. Filtration media selection that provides a coarse to fine filtration bed con-
figuration, includes anthracite (specific density 1.5–1.75 t/m3 (93–110 lb/ft3), ef-
fective size around 1 mm. as a top layer and silica sand (specific density:
2.55–2.65 t/m3 (159–165 lb/ft3), effective size around 0.5 mm, as a bottom fil-
tration layer. Effective size means that size of 90% of filter media particles in
the given lot is larger than the value indicated. 

There is a variety of media filtration equipment configurations used in
potable and waste water filtration. In RO applications the frequently used filter
types are pressure or gravity filters in single or two stage configurations. Pressure
filters are cylindrical pressure vessels filled with a layer(s) of filtration media.
They could be configured for horizontal or vertical operation ( Fig. 8.11 and
8.12). The diameter of pressure filters is limited by the transportation constraints.

Ch. 8 / Feed water Supply System and Pretreatment 85

FIG. 8.11 Dual media, vertical
pressure filter configuration
(Courtesy of Tonka Equipment
Company).



Usually the diameter is limited to 3 m (10 ft). The above constraint limits the
use of pressure filters mainly to smaller RO systems. 

Some large RO seawater systems utilize pressure filters (Carboneras RO
plant, Spain). However, they are of horizontal configuration, which enables
larger filtration area per filter compared to the vertical type filters. When hori-
zontal filters are used, the usual concern is to ensure good flow distribution and
effectiveness of backwash of filter media. The common solution is to divide
horizontal filters into compartments with independent feed and backwash. 

Gravity filters have the configuration of rectangular tanks, usually made of
concrete. An example of a gravity filter configuration is shown on Fig. 8.13. In-
fluent water to the filter is supplied through a side channel. Filtrate leaves the
filter through the effluent outlet located at the bottom of the filter. The same port
serves as an entrance for the backwash water. Backwash operation is sometimes
augmented by air. Backwash water is collected by the wash water troughs, lo-
cated above the level that the media expands to during backwash. Some gravity
filters utilize washing of the media surface using water jets. A typical dual
media filter contains, in the direction of influent flow, 30–70 cm (12–28�) layer
of anthracite followed by 20–50 cm (8–20�) of silica sand supported on a 10 cm
(4�) layer of gravel. 

Dual media filters usually operate at a filtration rate of 7.5–15 m3/m2/h (3–
6 gpm/ft2). As filtration progresses, the water passage between particles of the
filtration media increases as the interstices are progressively blocked by the 
deposition of colloidal particles and coagulant flock, and pressure drop (head

86 The Guidebook to Membrane Desalination Technology

FIG. 8.12 Dual media, horizontal pressure filter configuration (Courtesy of Tonka
Equipment Company).



loss) across filtration media layer increases. Pressure drop has to be maintained
below a terminal value, usually below 2.5 m (8 ft), otherwise channeling or
media breakthrough can develop. 

At the end of a filtration run the filter bed is cleaned from deposits in a
backwash step and the initial value of pressure loss restored. The length of fil-
tration run depends on effluent water quality. The filtration run can last from 8
hours to a number of days. During the backwash step water passes through the
filtration bed in the reverse direction causing bed expansion and removal of de-
posits. Backwash operation is conducted at a flow rate of 35–55 m3/m2/h
(15–23 gpm/ft2). Bed expansion during backwash is in the range of 20–50%.
With increased water temperature, due to the lower buoyancy of the filtration
media, the backwash flow rate has to be increased (about 2% per °C) to provide
sufficient bed expansion. A special precaution should be applied for pressure fil-
ters to ensure that the backwash rate is not excessively high since it may result
in removal of filtration media from the filter. In gravity filters a similar problem
can be encountered. However, there the conditions of backwash and media level
in the filter can be conveniently observed by plant operators. 

Backwash is mainly conducted with filtered water. In seawater RO plants
RO concentrate is sometimes used for filter backwash to reduce the filtrate 
requirement. For more effective bed expansion and the removal of deposits,
backwash operation is sometimes combined with air scouring. Air mixed with

Ch. 8 / Feed water Supply System and Pretreatment 87

FIG. 8.13 Dual media, gravity filter configuration (Courtesy of Infilco-Degremont).



backwash water passes through the filtration bed at rate of 55–90 m/h (3–5
scf/ft2-min). Air scouring results in good bed expansion and effective mixing of
the granular media in the filter. Therefore, for dual media filters, air scouring is
followed by high rate water backwash to restore the original configuration of
coarse to fine media segregation. 

The typical backwash sequence includes: disconnecting the filter from the
feed manifold, draining filter tank or vessel from water, backwash using an air
and water mixture for 3–10 min followed by high rate backwash for 5–10 min,
and reconnecting the filter to the feed manifold. Immediately after the backwash
step, the filtrate quality is not as good as during normal operation, since it con-
tains a high concentration of suspended particles. Filtrate quality gradually im-
proves in a “ripening” process that could take up to 30 min. It is up to the plant
operator to decide when to redirect filter effluent back to the membrane unit
based on effluent quality (turbidity, SDI). 

The filtrate volume required for a backwash operation is 2–3% of the sys-
tem filtrate capacity per filtration stage. A backwash operation is usually con-
ducted every 8–24 h of filter operation. It could be triggered by timer setting or
pressure drop across filtration media. 

At the majority of locations, the backwash effluent can not be discharged
directly to any natural body of water, especially if the backwash water contains
metal based coagulants. The current common procedure of backwash water dis-
posal is on site treatment. It includes thickening, to increase solid concentration
and dewatering in a filter press (see lower part of Fig. 8.10). Dewatered sludge
is disposed as a solid waste and recovered water can be discharged or returned
to the beginning of the pretreatment process. 

For RO applications filtrate quality is determined through measurement of
turbidity and SDI. There is no defined and consistent correlation between tur-
bidity and SDI. However, field experience indicates, that to achieve an SDI
below 3, the filtrate turbidity has to be below 0.1 NTU, preferably below 0.05
NTU. Except for relatively clean surface water sources, such low filtrate turbid-
ity is difficult to achieve in a single stage filtration. Additional treatment steps
may include clarification or diffused air flotation, prior to filtration. 

A more frequent approach is to apply a two stage filtration treatment
process to water with high and/or variable turbidity. It is common in a two stage
filtration system that the first stage filters serve as roughing filters operating at
high filtration rate. The second stage filters serve as a polishing filters operating
at a lower filtration rate. However, filtration systems designed for the same fil-
tration rate of both stages, or lower on the first and higher on the second stage,
are also encountered. Coagulation and flocculation is usually conducted prior to

88 The Guidebook to Membrane Desalination Technology



the first filtration stage. Some two stage filtration systems have provision for an
interstage addition of coagulant and/or pH adjustment. The effluent from the
media filters is collected in a clear well and subsequently pumped through mi-
cron rated cartridge filters and from there to the suction of high pressure pumps.
If required for scale prevention, acid or scale inhibitor is added to the feed water
prior to cartridge filters. Extensive information on the water treatment processes
applied in the conventional RO pretreatment system can be found in number of
water treatment handbooks, among them references 45, 46, and 123. 

8.2.3 Membrane filtration pretreatment

Graeme Pearce*

Separation Mechanisms. The objective of pretreatment for an RO or NF
system is to remove particles, reduce organics, and provide a feed that will not
cause biofouling in the RO/NF elements. Conventional pretreatment technology
relies on a combination of chemical treatment and media filtration to achieve
conditioning of the feed to make it acceptable as an RO/NF feed.

The separation mechanism for UF and MF membranes differs from conven-
tional treatment devices, such as granular or fibrous media filters. Media filters
rely on a gravity removal mechanism. They have a nominal pore size consider-
ably greater than the particles they are capturing. For a granular media filter, the
grain size may be >100 micron, creating pores of a similar size. The absolute
rating of such a filter will be of the same magnitude.

However, due to the depth of the media, and the tortuous path created for
the feed as it moves through the media bed, relatively high removal rates can be
achieved for particle sizes below the absolute rating. Media beds of 150 micron
sand particles can routinely achieve removal efficiencies of 90-99% for parti-
cles down to 10–20 micron, and with coagulant addition, the removal rates are
significantly better. The nominal rating of the depth filter means that the re-
moval efficiency is variable, and is dependent on a host of environmental and
operating parameters.

In contrast, UF and MF membranes operate by a surface removal mecha-
nism, and resemble a fine screen or sieve. The pore size at the surface of a
membrane is highly uniform, with a narrow pore size distribution. Particles
larger than the size of the largest pore are rejected by the membrane surface,

Ch. 8 / Feed water Supply System and Pretreatment 89

*Director, Membrane Consultancy Associates, Ltd., Pangbourne RG8 7WB, UK
e-mail: graemekpearce@btinternet.com



and remain on the feed or concentrate side. The bulk carrier fluid, and any par-
ticles finer than the largest pore, can pass through the membrane to the filtrate side.

UF can remove the finest particles commonly found in water supply, with the
removal rating dependent upon the pore size of the active layer of the membrane;
the typical removal capability of UF used for general water treatment is 0.01–
0.02 micron. MF typically operates at a particle size an order of magnitude
coarser than UF, e.g. approx 0.1–0.2 micron. UF therefore has the advantage
over MF of providing a better disinfection barrier, since the pore size of UF will
exclude viruses. However, in the application of RO/NF feed conditioning, both
technologies are effective at reducing particle concentrations to a satisfactory level.

Although membranes provided a barrier to particles, colloids, and most mi-
croorganisms, dissolved components such as organics can still pass through the
membrane. Organics may be a problem to the RO/NF, since they may cause
fouling due to surface adsorption, or they may provide a food source to microor-
ganisms. Sometimes therefore, chemical treatment with coagulants can still be
beneficial prior to the UF/MF stage to adsorb organics, and be subsequently re-
moved from the feed as fine particulates. If the concentration of dissolved or-
ganics is high, coagulant pretreatment would reduce both the fouling of the
UF/MF stage, improve fluxes, and reduce cleaning frequencies of the RO/NF.
However, coagulation is not needed in every case, and the need for coagulant
should be established through pilot trails in the project development stage. 

Advantages of membrane pretreatment. Since membranes provide a barrier
to particulates, they provide significant benefits to the RO/NF, and to the overall
system design. These benefits fall into two broad categories, namely reduced
cost of the overall system, and improved on-stream time and security of supply.

The capital cost of membrane pretreatment normally exceeds that of con-
ventional pretreatment by 20–50% depending on flow rate, feed quality, and
[...]
resents estimation only, usually based on drilling and sampling of observation
wells or limited pumping of the production wells, with a safety margin added.
If the RO system is to be built on an existing site, historical information on
composition of designated feed water usually exists. In projects involving NF
systems, low salinity water, designated as a NF feed, is usually being already
used for some other purpose and its composition is known. 

Disposing of concentrate from brackish desalination plants is always a
problem. However, in majority of cases, permitting for concentrate discharge is
responsibility of the end user. In seawater projects it is quite common that scope
of the project will include requirement, from parties competing for the project,
for arranging of a site for the desalination plant and development of seawater
delivery system, including concentrate discharge. 

For small to medium size RO systems beach wells or Raney collector (also
called sub-surface intake) could be evaluated as a viable option of clean seawater

152 The Guidebook to Membrane Desalination Technology

FIG. 11.1 RO system design process.



supply. Possibility of using beach wells or Raney collectors depends on water
transmission of the local soil and possibility for obtaining permit for construct-
ing such a structure adjacent to the beach area. At favorable conditions, sub-sur-
face intake could provide seawater of much better quality than available from
surface intake (42). For large capacity system seawater delivery project fre-
quently consists of design and construction of an open intake. As discussed al-
ready in chapter 8.2.1, the intake structure should be built at location of a
consistently good water quality. Usually this requires depth of seawater of at
least 10–15 m (32–49 ft). At some locations, of extended shallow water areas,
this may translate to a very long raw water supply piping from intake to the on
shore pump house. Logistics and cost of delivery such pipe segments to the
plant site have to be considered during the design process. 

For obvious reasons the desalination plant should be located very close to
the shore line. With the continuous population growth, ocean front sites are
scare commodity and obtaining permit for such a site could be quite difficult.
One solution is location of desalination plant at an existing industrial site, which
is close to the water line. Power plants are good candidates for desalting plant
collocation (see Fig. 8.8). If power plant uses seawater cooled steam condenser,
its water demand far exceeds any feed water requirement of an average size RO
seawater plant. This cooling water is eventually discharged back to the ocean, at
the same salinity but at temperature 3–10°C (5–18°F) higher then the water
temperature at power plant inlet. 

The concerns and benefits of using seawater discharged by power plant are
discussed in chapter 8.2.1. One of the more important issues is screening.
Power plant applies screens in seawater intake, mainly in response to local envi-
ronmental regulations. Screening requirements of power plant could be signifi-
cantly different than required by the RO equipment. In RO process, the specific
requirements of screening of seawater influent are related to prevention en-
trance of particulate matters that could result in upsets of operation of the RO
pretreatment system. Therefore, special screening may be required in addition
to one employed by power plant. Overall, the economic and logistic benefits of
using seawater, available on site as a power plant condenser cooling water out-
let, usually out weights concerns about quality of raw water from such a source. 

Land area requirements of desalination plants includes area for feed water
reservoir, pretreatment system, RO building, post-treatment and product water
storage reservoir, general storage warehouse and repair workshop, electric
transformation station, laboratory, administration and utility areas. Stand alone
RO seawater system usually will have an additional separate area for housing of
the intake clear well and pumps, which, for practical reasons has to be located

Ch. 11 / RO/NF System Design 153



very short distance from the water line. This location also includes step down
transformer and motor control center (MCC) for the intake pumps. To convey
seawater from the intake pump house to the RO plant, an easement access has
to be arranged. 

In case of RO system treating surface water and using conventional pre-
treatment, the combined pretreatment system and RO building area require-
ments are about 35–40 m2/1000 m3/d (1400–1600 ft2/mgd) permeate capacity.
In case of membrane pretreatment the required area for a pretreatment unit can
be reduced by about 25%. The over all area of the plant site is usually 3–5 times
the combined area of pretreatment and RO building. 

Figure 11.2 shows aerial picture of 330,000 m3/d (87 mgd) RO seawater
plant at Ashkelon, Israel, with indication of major plant components. The plant
consists of two identical systems of 50% permeate capacity each. Seawater is
provided from an open intake and the plant utilizes conventional (single stage
media filtration) pretreatment. The site area, without product water reservoir, is
about 70,000 m2 (17 acres). The site includes, in addition to RO equipment, a
small power generation facility to supply all electricity required for operation of
the RO plant.

154 The Guidebook to Membrane Desalination Technology

FIG. 11.2 Aerial view of a 330,000 m3/d (88 MGD) seawater RO plant at Ashkelon,
Israel (courtesy of Israeli Desalination Engineering).



11.2.2.Selection of pretreatment process

Numerous examples of RO systems of all sizes, types and locations have
demonstrated unique importance of good design and operation of the pretreat-
ment system for successful, long term, performance of membrane elements. Se-
lection of suitable pretreatment process is mainly driven (in addition to process
economics) by the type and quality of raw water. Basic rules of pretreatment
system design have been developed over time. However, proper design of pre-
treatment system requires good understanding of chemistry, biology and hy-
draulics of the water supply systems. Experience has shown that the minimum
pretreatment, still providing required feed water quality, is the preferred solu-
tion. Excessive number of pretreatment steps may, in some cases, result in
poorer feed water quality and accelerated membrane fouling. This last rule es-
pecially applies to brackish water systems treating well water. There is signifi-
cant number of cases where continuous chlorination contributed to bacterial
after-growth in RO unit or sand leaking from media filters, passed cartridge fil-
ters and accumulated in lead RO elements. 

The pretreatment process is most effective when tailored to raw water qual-
ity. Table 11.3 summarized expected values of water quality parameters of raw
water from brackish wells, surface sources and secondary effluent. 

The pretreatment required for raw water of the quality listed above, will be
a “standard one”, i.e., accepted as a good engineering practice. Components of
pretreatment systems for each three water types are listed in Table 11.4. At lo-
cations, where raw water is of very stable and better than average quality, de-
signing a simplified pretreatment system may be considered. The simplified
configuration will reduce system cost but will increase risk of higher fouling
rate. On the other hand if, there are periods of poor water quality, capability of

Ch. 11 / RO/NF System Design 155

TABLE 11.3

Expected water quality from well and surface intake

Quality parameter Well water Surface water Secondary
effluent

Turbidity, NTU <1 <2 <2

SDI <1 <5 not measurable 

Suspended solids, ppm/ml <5 <5 <20

TOC, ppm <3 <5 <20

SiO2 <25 n.a. n.a.



pretreatment system has to be enhanced accordingly. The pretreatment system
has to be able to cope with raw water quality all the time the pretreatment efflu-
ent is processed by the RO membranes. Even short excursion of feed water
quality my result in severe fouling of RO elements. Pretreatment of well water
is the simplest one, consisting only of scale or acid dosing followed by cartridge
filters (Fig. 11.3). This configuration has been proven in field operation as very
adequate. Brackish systems operating on well water from dedicated wells, with
this type of pretreatment have history of operating the same complement of
original membrane load, without replacement, for over 10 years.

The cleaning frequency is low, not exceeding one cleaning every 2–5 years. 
Some brackish wells have tendency to release small quantity of silt during

startup. In such systems addition of screens or other sand removal devices to the

156 The Guidebook to Membrane Desalination Technology

TABLE 11.4

Summary of pretreatment options.

Raw water Simplified Good engineering Potential future 
source pretreatment practice technology

Well water Acid or scale Sand screen, Cartridge filters 
(dedicated wells) inhibitor (SI), scale inhibitor, replaced by 

cartridge filters cartridge filters backwashable
screening devices

Surface water, Intermittent Cartridge filters 
good quality. chlorination (optional), replaced by 

coagulation, media backwashable 
filtration, acid or SI, screening devices
cartridge filtration

Surface water, Intermittent Intermittent Intermittent 
poor quality chlorination chlorination (optional), chlorination 

(optional), coagulation, two stage (optional), 
coagulation, media filtration or clarification, 
media filtration, clarification + media coagulation, mem-
acid or SI, filtration, acid or SI, brane (MF or UF) 
cartridge filtration cartridge filtration filtration, acid or SI.

Wastewater Secondary effluent, Secondary effluent, Primary effluent, 
chloramination, chloramination, MBR, chloramin-
coagulation, backwashable screens, ation, acid or SI, 
media filtration, coagulation, membrane backwashable 
acid or SI, (MF or UF) filtration, screens.
cartridge filtration acid or SI, cartridge 

filtration



pretreatment process is recommended. This above described pretreatment con-
figuration is very reliable and cost effective. The future improvement pretreat-
ment technology of well water feed may include replacing current cartridge
micron filters with devices that are backwashable and provide more reliable
separation barrier. The objective is to reduce, or even eliminate, cartridge re-
placement cost and provide barrier that is more resistant to abrasion of sharp
particles. Such a device would also act as a sand separator. 

Selection and quantity of chemicals used in brackish water systems is func-
tion of water composition and system recovery rate. Acid is used to reduce con-
centration of bicarbonate (converting bicarbonate to CO2) and therefore
reducing tendency of calcium carbonate scale formation. Without presence of
scale inhibitor the target feed water pH is such that will result in slightly nega-
tive LSI in the concentrate. Calculation of required rate of acid dosing is a stan-
dard feature of computer projection programs provided by all membrane
manufacturers. Quantity of acid, necessary to reduce feed pH to the required
value can be calculated easily if raw water temperature, pH and bicarbonate
concentration are known.

In presence of acid, bicarbonate is converted to CO2 according to the fol-
lowing reaction:

HCO3
– + H+ = H2O + CO2 (54)

K1 = [H+] [HCO3
–]/[CO2] (55)

where K1 is the equilibrium constant of the carbonic acid dissociation reaction.
At 25°C the K1 value is 4.2 × 10–7 (close approximation for low salinity solution.
With increased salinity a correction for K1 should be applied).

pK1 = –log( K1) = 6.37

Ch. 11 / RO/NF System Design 157

FIG. 11.3 Configuration of a conventional RO pretreatment system treating well
water source.



Accordingly:

pH – pK1 = log ([HCO3
–]/[CO2]) (56)

R = [HCO3
–]/[CO2] (57)

R = 10^(pH–6.37) (58)

CO2f = HCO3f/Rf (59)

For acidified feed Ra = 10^(pHa–6.37) (60)

HCO3a = Ra (CO2f + 0.88 HCO3f)/(1 + 0.88Ra) (61)

CO2a = CO2f + 0.88 (HCO3f–HCO3a) (62)

Acid quantity required for pH reduction from pHf to pHa

H2SO4 (ppm 93%) = 1.06 (HCO3f–HCO3a) (63)

HCl (ppm 30%) = 2.4 (HCO3f–HCO3a) (64)

where subscript “f” designates feed before acidification and subscript “a” des-
ignates values of acidified feed.

Example 21
Calculation of acid required for pH adjustment and concentration of CO2

in acidified feed.
Feed pH prior to acidification pHf = 7.4
Bicarbonate concentration HCO3 (as CaCO3) = 320 ppm
Required pHa = 6.5

Rf = 10^(7.4–6.37) = 10^1.03 = 10.7
CO2f = 320/10.7 = 29.9 ppm
Ra = 10^(6.5–6.37) = 10^0.13 = 1.35
HCO3a = 1.35(29.9 + 0.88 × 320)/(1 + 0.88 × 1.35) = 192.2 ppm
CO2a = 29.9 + 0.88(320 – 192.2) = 142.3 ppm
Dosing rates of H2SO4 or HCl
H2SO4 dosing rate = 1.06(320 – 192.2) = 135.5 ppm
HCl dosing rate = 2.4(320 – 192.2) = 306.7 ppm

In majority of systems sulfuric acid is used for pH reduction. It is used at
commercial concentration (about 93%) without dilution. Hydrochloric acid,
being more expensive, is applied less frequently. When scale inhibitor is used,
LSI in concentrate can be higher, at 1.8–2.2 range (specific value provided by
scale inhibitor supplier). Dosing rate of scale inhibitor depends on recovery

158 The Guidebook to Membrane Desalination Technology



rate. The target value is 8–10 ppm in the concentrate stream. Dosing rate of acid
can be easily controlled by measuring pH of feed downstream of acid addition
or pH of a concentrate. Dosing rate of scale inhibitor is more difficult to moni-
tor. Some methods include installing “hot wire” sensors in scale inhibitor dos-
ing line, level measurement in flow through container or tracing fluorescent
additive included in scale inhibitor formulation. The micron cartridge filters
used in RO pretreatment should be rated at 5–15µ nominal pore size. The pref-
fered porosity rating is 5µ, which provides good protection against small paticles
reaching membrane elements and entering feed channels. The design filtration
flow is about 1 m3/h per 25 cm long cartridge (4.5 gpm per 10�). 

In the past, surface water RO system was synonymous with seawater RO.
Presently, growing number of nanofiltration systems, treating low salinity sur-
face water or well water under influence of surface water, are being built and
operated, producing potable water. Regardless the big difference in water salin-
ity between seawater and surface brackish water, the configurations of pretreat-
ment systems are quite similar. The configurations of seawater and
nanofiltration membrane elements are practically identical therefore they re-
quired feed water of a similar quality. 

Representative configuration of pretreatment system treating surface water
is shown in Fig. 11.4. Treatment of surface water starts with coarse screening
with about 5–20 mm (0.2–0.8�) screen opening to prevent entrance of large objects
that could block flow in the pretreatment system. Coarse screens are usually 

Ch. 11 / RO/NF System Design 159

FIG. 11.4 Configuration of a conventional RO pretreatment system treating surface
water source.



located at the intake inlet. The flow through screen opening should not exceed
0.2 m/s (0.6 ft/s). 

At some locations coarse screens are followed by fine screens with open-
ings of 2–4 mm (0.08–0.15�). The objective of fine screens operation is to block
juvenile marine organisms from entering the pretreatment system. Intake struc-
ture is connected with on shore shaft through system of piping. Flow velocity in
the intake piping should be sufficiently high, in the range of 1m/s (3ft/s), to pre-
vent sediments to settle. Water from on shore shaft is pumped to the pretreat-
ment system by intake pumps. The design value of hydrostatic head, to be
developed by the intake pumps, is tailored to the distance of intake structure
from the plant, elevation difference and type of pretreatment to be used. In large
plants the tendency is to configure pretreatment system in such a way that water
passage through media filter will be based on gravity flow from the filters inlet
to the feed water clear well. In practice, this conditions can be accomplished
only in a system that utilizes gravity filtration. 

There are three basic alternatives of surface water pretreatment:

1. Conventional: single stage media filtration

2. Conventional: two stages media filtration or clarification followed by
media filtration

3. Membrane pretreatment: stand alone MF/UF or including clarification
or prefiltration step

Each option consists of similar functionality of treatment steps employed,
as it is summarized in tables 11.5 through 11.7. The conventional, single media
filtration step, includes chlorination as an optional feature for disinfection of
water supply lines when necessary. The equipment used for chlorine dosing may
include chlorine (gas) storage tanks and chlorine injecting equipment. In some
systems, where addition of sodium hypochlorite solution is practiced, storage
tanks and dosing pumps are used. The dosing rate 1–5 ppm is targeted to re-
ceive low residual 0.2–0.5 ppm of free chlorine at the entrance to cartridge fil-
ters. The coagulation process that follows, should start at such distance from the
media filters that would provide sufficient time for flocculation, up to 20 min. 

Coagulant dosing system consists of storage tank for ferric chloride or ferric
sulfate solution, dosing pumps and in line mixing device (static mixer). The com-
mercial strength of ferric salt solution is around 35%. Ferric coagulant could be
also purchased and delivered in a solid form and solution prepared on site. In
some RO plants, a polymer dosing unit is also included in the pretreatment

160 The Guidebook to Membrane Desalination Technology



system. Usually polymer is added, after coagulant flock is already formed, as a fil-
ter aid at low concentration of less than 1 ppm. Use of cationic organic polymer as a
primary coagulants at high dosing rates, as it is sometimes practiced in potable
water systems, is not recommended. In RO systems, if excess of filtration poly-
mer is not retained by media filters, it can react with scale inhibitor forming
fouling deposits or adsorb on membrane surface affecting its performance. 

Media filtration system consists of pressure vessels or gravity filtration
tanks, media filters, connecting piping, valves, filtrated water storage, filtrate
backwash pumps and air blowers for air scouring. Filter backwash water can
not be discharged directly, especially if metal coagulant has been used. Usually,
backwash water (about 2–3% of filter effluent flow) is sent to clarifier to settle
solids. Clarified effluent could be discharged or sent back to the head of the fil-
tration system. Sludge from the clarifier is send to thickener and dewatering unit
(using filter press) and eventually disposed as a landfill with the solids concen-
tration of 20–50%.

Following media filtration, pH of feed water is adjusted using acid or scale
inhibitor is added. This is to prevent scale formation in membrane elements.
Chemicals dosing system consists of chemicals storage tanks, placed in contain-
ments, and positive displacement dosing pumps. Acid is usually delivered by
tankers and transferred to on site storage tank(s). Scale inhibitor could be deliv-
ered in totes, which can be connected directly to suction manifold of dosing
pumps. Alkalinity of brackish water is usually quite high. Therefore, dosing rate
of acid is usually significantly higher than the dosing rate of scale inhibitor.
Seawater has low alkalinity, less than 200 ppm and dosing rate of acid (if used
at all) is only somewhat higher than the dosing rate of scale inhibitor. 

If pretreatment system includes a chlorination unit, sodium bisulfite dosing
unit for feed water dechlorination has to be included in system configuration as
well. This dosing unit consists of equipment for preparation of dosing solution
for dechlorination by dissolving solid sodium bisulfite in water, solution storage
tank and dosing pumps. In some large systems, sodium bisulfite solution is pre-
pared off site by a vendor and delivered to the plant. 

Usually, the last treatment step of feed water prior to membrane elements,
is micron filtration. In commercial RO systems micron cartridge filters (some-
times also called safety filters) are stainless steel vessels in horizontal or verti-
cal configuration containing cartridge filters. Each cartridges housing vessel is
equipped with large lid for loading and unloading of filtration cartridges. For
the convenience of lid opening, the large capacity filter housings are usually of
horizontal configuration. The filtration capacity of single filter housing could be

Ch. 11 / RO/NF System Design 161



up to a thousand m3/h (4400 gpm) range and correspondingly contains hundreds
of cartridges. 

In RO systems that utilize pressure sand filters, the exit pressure of media
filter effluent is often sufficient to pass water through cartridge filters. In sys-
tems that utilize clear well for feed water storage after media filtration, a trans-
fer pump is used to create sufficient water head at the entrance to cartridge
filters (Fig. 11.4). 

The number of cartridge filter housings is in proportion to the number of
high pressure pumps or number of RO trains in the system. The usual configu-
ration is single cartridge filter housing per high pressure pump and membrane
train. However, in some large systems cartridge filters and high pressure pumps
form so called “pumping center” (56) and there the number of cartridge filters
is determined based on capacity and cost considerations and not according to
membrane trains–high pressure pumps symmetry.

Pretreatment with two stage media filtration or clarification followed by
media filtration is only applied if raw water has high concentration of sus-
pended solids. Locations that may require this more extensive treatment are
area exposed to frequent and significant events of surface run off and/or peri-
odic development of algae blooms. The two stage filtration process is more ex-
pensive and requires additional footprint. Therefore, it should be compared to
another more expensive pretreatment alternative that includes membrane filtra-
tion in place of media filters.

The initial approach to application of membrane filtration was to replace
media filtration equipment in a single stage filtration system with pressure
driven or submersible membrane technology. It was realized recently that, in
case of difficult water source, membrane filtration works more effectively if
water is treated first with clarification, dissolved air flotation or rough media fil-
tration. Due to ability of MF/UF membrane operation at increased filtrate flux
rate, the cost and footprint of the combined membrane system could be compet-
itive over the two stage media filtration system and usually will provide more
consistent and better quality effluent. 

11.2.3 Energy consumption of RO process

Energy consumption in RO unit is the sum of energy used in all segments of
RO process: energy used for water supply (Ews), energy used in pretreatment unit
(Ept), net energy spent by the high pressure feed pumping unit (Epu), energy for per-
meate treatment and pumping (Epe) and energy used by auxiliary equipment (Eax) :

162 The Guidebook to Membrane Desalination Technology



Ch. 11 / RO/NF System Design 163

TABLE 11.5

Summary pretreatment configuration with single stage media filtration

Treatment step Objectives Equipment, materials Process parameters

Intermittent Mitigate Chlorine injection as Dosing rate 1.0–5 ppm, 
chlorination bioactivity in chlorine gas or duration few hours 
(optional) supply lines NaOCl solution per week

Coagulation Destabilization of Dosing of FeCl3, Ferric:1–30 ppm 
colloidal particles Fe2(SO4)3 or Polymer: 0.2–1 ppm, 

organic polymers strong mixing, resi-
dence time 0.5–1 min

Flocculation Agglomeration of In line flocculation Gentle mixing, resi-
colloidal particles dence time 1–20 min

Media filtration Removal of Dual or multimedia Filtration rates: 
unit colloidal particles filters, pressure or 8.0– 15 m3/m2/h 

through entrapment gravity (3.2–6.0 gpm/ft2)
and blockage

Media backwash Removal entrapped Backwash pumps and Frequency every 
unit particles from air scour blowers 8–24 h. Backwash 

filters. rates 35–55 m3/m2/h
(15–23 gpm/ft2) for
~10 min. Air scouring
rates 55–90 m/hr 
(3–5 scfm/ft2) for 
~5 min

Acid or scale Preventing scale Dosing system for Dosing rate, acid 
inhibitor dosing formation in RO scale inhibitor: pumps ~20 ppm, scale 

unit and tanks inhibitor 1–5 ppm

Sodium bisulfite Applied for Dosing system for Dosing rate ~up to 
dosing reduction of sodium bisulfite: three times residual 

residual free pumps and tanks chlorine concentration 
chlorine

Cartridge Protecting pumps 50 cm (20�) long Filtration rate about 
filtration and membranes cartridges, rated at 2 m3/h (9.0 gpm) per 

from particulate 5–15 µ nominal 50 cm (20�) cartridge
matter porosity 



164 The Guidebook to Membrane Desalination Technology

TABLE 11.6

Summary pretreatment configuration with two stage media filtration

Treatment step Objectives Equipment, materials Process parameters

Intermittent Mitigate bioactivity Chlorine injection as Dosing rate 1–5 ppm, 
chlorination in supply lines chlorine gas or duration few hours 
(optional) NaOCl solution per week

Coagulation Destabilization of FeCl3, Fe2(SO4)3 or Ferric:1–30 ppm 
colloidal particles organic polymers Polymer: 0.2–1 ppm,

strong mixing, resi-
dence time 0.5–1 min

Flocculation Agglomeration of In line flocculation Gentle mixing, resi-
colloidal particles dence time 10–20 min

Media filtration, Removal of coarse Dual or multimedia Filtration rates: 
Stage 1 colloidal particles filters, pressure or 10–15 m3/m2/h

through entrapment gravity (4–6 gpm/ft2)
and blockage

Media filtration, Removal of fine Dual or multimedia Filtration rates: 
Stage 2 colloidal particles filters, pressure or 8 – 12 m3/m2/h

through entrapment gravity (3.2–4.8 gpm/ft2)
and blockage

Media backwash Removal entrapped Backwash pumps and Frequency every 
unit particles from air scour blowers. 8–24 h. Backwash 

filters. rates 35–55 m3/m2/h
(15–23 gpm/ft2) for
~10 min. Air scouring
rates 55–90 m/hr 
(3–5 scf/ft2-min) 
for ~5min

Acid or scale Preventing scale Dosing system for Dosing rate, acid 
inhibitor dosing formation in RO scale inhibitor: pumps ~20 ppm, scale 

unit and tanks inhibitor 1–5 ppm

Sodium bisulfite Applied for Dosing system for Dosing rate ~three 
dosing reduction of sodium bisulfite: times residual 

residual free pumps and tanks chlorine concentration 
chlorine 

Cartridge Protecting pumps 50 cm (20�) long Filtration rate about 
filtration and membranes cartridges, rated at 2 m3/h (9.0 gpm) per 

from particulate 5–15µ nominal 50 cm (20�) cartridge
matter porosity



Ch. 11 / RO/NF System Design 165

TABLE 11.7

Summary pretreatment configuration with submersible membrane filtration

Treatment step Objectives Equipment, materials Process parameters

Intermittent Mitigate bioactivity Chlorine injection as Dosing rate 1–5 ppm, 
chlorination in supply lines chlorine gas or NaOCl duration few hours 
(optional) solution per week

Coagulation Destabilization of Dosing of FeCl3 or Ferric: 0.5–30 ppm, 
(optional) colloidal particles Fe2(SO4)3 strong mixing, resi-

dence time 0.5–1 min

Flocculation Agglomeration of In line flocculation Gentle mixing, 
(optional) colloidal particles residence time 

10–20 min

Membrane Removal of Submersible membrane Filtration rates: 
filtration colloidal particles modules, tanks, 34–68 l/m2/h 

using membrane vacuum pumps (20–40 gfd)
barrier

Membranes Removal foulants Backwash pumps and Frequency of filtrate 
backwash from membrane air scour blowers backwash: every 

surfaces. 15–60 min. Backwash
rates: 70–130 l/m2/h
(40–80 gfd). Air